
 

 

 

 

 

DRAFT REPORT 
 

 

West Haven Biosolids Study 

West Haven, Connecticut 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

June 1, 2023 

  





 

i 

Table of Contents  

Section 1 Introduction ..................................................................................................... 1-1 

1.1 Background and Study Objectives ..................................................................................................................... 1-1 

1.1.1 WPCF Background ...................................................................................................................................... 1-1 

1.1.2 Sludge Treatment Operations ................................................................................................................ 1-1 
[...]
2.4.7.2 Operational Cost Opinion ........................................................................................................ 2-21 

2.5 Emerging Thermal Treatment Technologies ............................................................................................. 2-22 

2.5.1 Drying + Pyrolysis .................................................................................................................................... 2-22 

2.5.2 Sludge Drying and Gasification ........................................................................................................... 2-24 

2.5.3 Supercritical Water Oxidation ............................................................................................................ 2-25 

2.5.4 Summary of Thermal Technologies .................................................................................................. 2-27 

2.5.5 Drying + Gasification Detailed Analysis .......................................................................................... 2-28 

2.5.5.1 Vendor Provided Information ............................................................................................... 2-28 

2.5.5.2 Conceptual Design ...................................................................................................................... 2-28 

2.5.5.3 Equipment ..................................................................................................................................... 2-29 

2.5.5.4 Conceptual Facility Layout ..................................................................................................... 2-30 

2.5.5.5 Capital Cost Opinion .................................................................................................................. 2-30 

2.5.5.6 Operational Cost Opinion ........................................................................................................ 2-30 

Section 3  Conclusions and Recommendations ................................................................. 3-1 

3.1 Alternatives Comparison ....................................................................................................................................... 3-1 

3.2 Total Project Cost Estimate - Incineration ..................................................................................................... 3-2 
 

 

  



•  Table of Contents 

iii 

List of Figures 

Figure 1-1 Existing Sludge Treatment Operations .................................................................................................. 1-2 

Figure 1-2 PFAS Concentrations in Biosolids/Sludge from Michigan wastewater treatment 

  facilities (courtesy of Michigan EGLE). ....................................................................................................................... 1-5 

Figure 1-3 Sum of PFAS Concentrations in select towns, located in New Hampshire and  

  Massachusetts ....................................................................................................................................................................... 1-6 

Figure 1-4 PFAS Concentrations detected in select towns, located in New Hampshire and 

  Massachusetts  ...................................................................................................................................................................... 1-7 

Figure 2-1 Monthly Sludge Disposal Costs at West Haven WPCF ..................................................................... 2-2 

Figure 2-2 Sludge Incineration at West Haven WPCF ............................................................................................ 2-4 

Figure 2-3 Sludge Incineration Improvements at West Haven WPCF ............................................................ 2-7 

Figure 2-4 Anaerobic Digestion Conceptual Process Flow Diagram ............................................................. 2-10 

Figure 2-5 Rotary Drum Dryer Schematic................................................................................................................. 2-14 

Figure 2-6 Indirect Belt Dryer Schematic (courtesy of Andritz) ..................................................................... 2-17 

Figure 2-7 Sludge Drying Conceptual Process Flow Diagram .......................................................................... 2-20 

Figure 2-8 Pyrolysis Process and Reactor (Source -BioForceTech) .............................................................. 2-23 

Figure 2-9 Supercritical Water Oxidation Process (Source - 374water) ..................................................... 2-26 

Figure 2-10 Sludge Drying and Gasification Conceptual Process Flow Diagram ..................................... 2-29    

 

List of Tables 

Table 1-1 Summary of Available Sludge Data at West Haven WPCF ............................................................... 1-3 

Table 1-2 Estimated Sludge Loads at West Haven WPCF ..................................................................................... 1-4 

Table 2-1 Annual Sludge Disposal Costs at West Haven WPCF ......................................................................... 2-2 

Table 2-2 Operational Costs of Dewatering and Disposal .................................................................................... 2-3 

Table 2-3 Incinerator Emission Test Results and 40 CFR Part 60 Subpart LLLL Emission Limits .... 2-5 

Table 2-4  Operational Costs of Sludge Incineration  ............................................................................................. 2-8 

Table 2-5 Operational Costs of Digestion Facility .................................................................................................. 2-12 

Table 2-6 Advantages and Disadvantages of Rotary Drum Dryers ................................................................ 2-15 

Table 2-7 Advantages and Disadvantages of Belt Dryers ................................................................................... 2-18 

Table 2-8 Dryer Design Basis .......................................................................................................................................... 2-19 

Table 2-9 Opinion of Operational Costs for Sludge Dryer System .................................................................. 2-22 

Table 2-10 Pyrolysis Facilities in Implementation ................................................................................................ 2-24 

Table 2-11 Gasification Facilities in Implementation at Wastewater Facilities ....................................... 2-25 

Table 2-12 Thermal Destruction Technology Comparison ............................................................................... 2-27 

Table 2-13 Dryer + Gasification Design Basis .......................................................................................................... 2-28 

Table 2-14 Dryer + Gasification Operational Costs ............................................................................................... 2-31 

Table 3-1 Comparison of Sludge Handling Alternatives ....................................................................................... 3-1 

Table 3-2 Incineration - Engineers Opinion of Probable Construction Cost ................................................ 3-3     
 

  



Table of Contents •  

iv 

Appendices 

Appendix A Incineration Improvements 

Appendix B Digester Improvements 

Appendix C Dryer Improvements 

Appendix D Vendor Provided Information - Gasification 

 

 



 

1-1 

Section 1 

Introduction 

1.1 Background and Study Objectives 
1.1.1 WPCF Background  
The City of West Haven (City) owns and operates a Water Pollution Control Facility (WPCF) that 

serves residential, commercial, and industrial customers in the West Haven, Connecticut. The 

WPCF primary treatment facilities were originally constructed in the 1960s, with secondary 

treatment facilities constructed in the 1970s. The facility has undergone several upgrades since, 

most recently in the early 2010s. The most recent upgrade included improvements to influent 

screening/pumping (at Main Pump Station on Blohm Street), primary clarification, secondary 

treatment for biological nutrient removal (BNR), secondary clarification, and sludge pumping.  

Currently, the WPCF liquid process train consists of fine screening, influent pumping, grit 

removal, primary clarification, secondary treatment for BNR via the integrated fixed film 

activated sludge (IFAS) process, secondary clarification, and disinfection via sodium hypochlorite, 

before discharge to the New Haven Harbor. The WPCF is designed to treat and discharge 

wastewater at a permitted annual average daily flow of 12.5 million gallons per day (MGD). The 

current average daily flow is approximately 6.55 MGD. 

1.1.2 Sludge Treatment Operations  
Primary sludge at approximately 0.5-0.7% total solids content is collected at the primary 

clarifiers and is pumped to a gravity thickener. Waste activated sludge (WAS) is collected at the 

secondary clarifiers and is conveyed to gravity belt thickeners and the resulting thickened WAS 

(TWAS) is blended with the thickened primary sludge (TPS) in blending tanks. The typical ratio of 

TPS:TWAS is 60:40 and according to plant staff, the total solids (TS) content of blended sludge is 

approximately 3.5%. Blended sludge is pumped to a belt filter press (Ashbrook-Simon-Hartley 

Type 85 Klampress, 2.0 meter) or a Flottweig Model C4E-4/454 centrifuge for dewatering. Sludge 

treatment operations are summarized in Figure 1-1 below.  

 



Section 1 • Introduction 

1-2 

 
Figure 1-1 
Existing Sludge Treatment Operations 
 

1.1.3 Study Objectives  
The City currently dewaters WPCF sludge to 15-20% solids and hauls the dewatered cake off-site 

for further processing and disposal. Approximately 1,900 dry tons (DT) of dewatered sludge 

(9,500 wet tons at 20% solids) is produced each year that requires management. The costs of 

hauling and disposal have increased significantly in recent years and are projected to continue to 

increase at a significant rate in coming years, due in part to reduced landfill/incineration capacity 

and anticipated regulations regarding contaminants of concern (e.g., PFAS). Additionally, issues 

such as odors, truck traffic in the City, and sustainability goals need to be considered.   

This study aims to 1) evaluate existing sludge treatment operations and 2) evaluate alternative 

biosolids management strategies. The goal of this study is to provide the City with a plan to 

manage biosolids that is sustainable and cost effective for years to come.  

1.2 Current and Future Sludge Production Data 
1.2.1 Current Sludge Production Data  
Currently, the City monitors data on liquid treatment processes such as daily flow, aeration tank 

parameters (mixed liquor suspended solids (MLSS), sludge volume index (SVI), dissolved oxygen 

(DO), temperature), and influent and effluent characteristics (BOD, TSS, nutrients). The only 

sludge data provided includes primary sludge TS (%), WAS mass (lbs/day), and sludge hauling 

data (liquid and cake mass).  

Available sludge process data at West Haven WPCF is summarized in Table 1-1.  

 

 

 



Section 1 • Introduction 

    1-3 

Table 1-1 Summary of Available Sludge Data at West Haven WPCF  

Parameter Value Unit Notes 

Primary Sludge 
Total Solids  

0.57% % Average from  
2018-2020 

Waste Activated 
Sludge Mass 

4,336 Dry Lb/day Average from  
2018-2020 

Hauled Sludge 805 Wet tons (WT)/mo Average from  
2017-2019 

Note: Hauled sludge calculated based on estimated solids density and known quantities of dumpsters hauled away.  

The data in Table 1-1 show that primary sludge TS was approximately 0.6% and WAS mass was 

approximately 4,300 lbs/day. The sludge hauling data is most useful to the objectives of this 

study and shows that 805 WT per month of sludge was disposed from 2017-2019.  

Other data provided includes information from plant staff. WPCF staff report that the normal feed 

rate to the belt filter press (BFP) and/or centrifuge is between 39,000 to 43,000 gallons per day 

(gpd) of 3.5% blended sludge for 8-10 hours per day, 5 to 5-1/2 days per week. These data 

suggest the WPCF processes up to 14,000 lbs of dry solids per day. The reported total solids 

content of dewatered sludge cake ranges from 15 to 20%. 

Given lack of historical sludge processing data, CDM Smith utilized “rule-of-thumb” solids 

production ratios based on plant flow (DT/MG). Several references from academic and industry 

literature were evaluated. Ultimately, rule of thumb solids production rates from Metcalf and 

Eddy (4th Edition) and WEF Manual of Practice 8 were considered in addition to the reported 

39,000 to 43,000 gpd at 3.5% solids verbally reported by plant staff.  

1.2.2 Future Sludge Production Data  
Table 1-2 summarizes the estimated sludge quantities based on “rule-of-thumb” solids 

production factors. The results indicate that estimated total dry solids production (10,000 – 

15,000 dry lbs/day) at existing flows is comparable to the measured values at the dewatering 

equipment (14,000 dry lbs/day). The results also show that sludge production could double at 

the annual average design flow of the WPCF (12.5 MGD).  

 



Section 1 • Introduction 

1-4 

Table 1-2 Estimated Sludge Loads at West Haven WPCF 

 Current Flows 

(6.55 MGD) 

Future Flows 

(12.50 MGD3) 

 M&E 

Low  

Range 

M&E 

High  

Range 

WEF  

MOP 8 

M&E 

Low  

Range 

M&E 

High  

Range 

WEF  

MOP 8 

Primary Sludge Factor (DT/MG) 0.45 0.70 
1.01 

0.45 0.70 
1.01 

Waste Activated Sludge Factor (DT/MG) 0.30 0.40 0.30 0.40 

Estimated PS Production (dry lb/day) 5,900 9,200 
N/A1 

11,250 17,500 
N/A1 

Estimated WAS Production (dry lb/day) 3,900 5,200 7,500 10,000 

Total Sludge Load (dry lb/day)2 10,350 15,200 13,800 19,700 28,950 26,300 

1. WEF MOP 8 does not use separate factors for primary sludge/WAS. Factor is for combined sludge production.  
2. Sludge load increased by 5% to account for losses in dewatering process. 
3. 12.5 MGD is permitted average monthly flow limit. 

 

The conceptual design of the sludge management options were developed based on the sludge 

loads in Table 1-2, existing sludge properties, and industry standard design parameters. Sludge 

loads from the WEF MOP 8 estimates were used for the conceptual designs, as they provided 

median values among the methods considered, and were most comparable to existing sludge 

quantities.  

1.3 Existing Solids Processing Equipment Condition 
Assessment 
CDM Smith performed a site visit to the WPCF on September 24, 2021, to evaluate the condition 

of the existing sludge processing facilities. Generally, the condition of most equipment could be 

described as aging and in need of upgrade. The existing Sludge Disposal Building houses sludge 

incineration equipment that is currently not in use, due to the inability to meet Sewage Sludge 

Incinerator (SSI) air quality standards. A prior evaluation recommended upgrade to the air 

pollution control equipment to provide the ability to meet the new SSI regulations. Aside from the 

new centrifuge, much of the equipment in the Sludge Disposal Building has exceeded its 

anticipated useful life and the building itself is showing signs of deterioration. Based on space 

constraints onsite and the condition of the existing building and equipment, demolition or 

modification of this Sludge Processing Building was assumed. For the new processes considered 

below (anaerobic digestion, sludge drying, gasification), it was assumed that the cost to demolish 

the building and build a new building would be less than attempting to remove the incinerator 

and retrofit the existing building to make it accommodate the new processes considered above.   

However, since the existing Incinerator is located in the current building, it was assumed the 